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TR SR Y R AR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

E AP (Sample Submitted By) o R LY ERG 2 2 & & - B (NAN YA PLASTICS CORPORATION
(CHIA-YI 2ND PLANT))

& & #(Sample Description) : NON-COATING PEARLIZED PAPER (2t fF T3k sk &)

Jz ¢ p #p (Sample Receiving Date) ¢ 2017/01/06

RI:E P (Testing Period) ¢ 2017/01/06 TO 2017/01/12

B2 £ (Test Requested) D BRBE AL ERRSY BRI E-L & -2 3 2. (As specified by
client, to test Halogen-Fluorine, Chlorine, Bromine, Iodine in the
submitted sample. )

B> x (Test Method) : LT - F (Please refer to next pages).
B)3E % % (Test Results) : LT - F (Please refer to next pages).
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P2 % (Test Results)

R3E2% = (PART NAME) No. 1 ;v ¢ A (WHITE PAPER)
= 3 & P }!’-
RI3EE P L 3.2 iRl > 1;§;] méiw

(Test Items) (Unit) (Method) (MDL) o1
&% / Halogen
#% (4 ) / Halogen-Fluorine (F)| mg/kg 50 n.d.
(CAS No. : 14762-94-8)
#% (&) / Halogen-Chlorine mg/kg |4+ BS EN 14582 (2007) » 12 dp> 50 n. d.
(C1) (CAS No. : 22537-15-1) K 47k~ 47, / With reference
#1% (%) / Halogen-Bromine (Br) | mg/kg [to BS EN 14582 (2007). 50 n.d.
(CAS No. : 10097-32-2) Analysis was performed by IC.
#% (%) / Halogen-lodine (1) mg/kg 50 n.d.
(CAS No. : 14362-44-8)

# 3z (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (K4 1)
3. MDL = Method Detection Limit (= ;* ¥ p|4&*LiE)
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#% & 17742 ] / Analytical flow chart - Halogen

B pE4 B - 2% [/ Technician: Rita Chen
B F 4 : k@ [ Supervisor: Troy Chang

TR A
Sample pretreatment/separation

v

R R S
Weighting and putting sample in cell

SRS T
Oxygen Bomb Combustion / Absorption

v

ﬁriﬂ PR L
Dilution to fixed volume

B+ KTk AT
Analysis was performed by IC
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By REERT O BIAT R R EHRRIL RS/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 4p 2 & & (End of Report) **
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